ISTALLATION AND ASSEMBLY MANUAL

TAU® FAMILY

CRASH CUSHION REDIRECTIVE PARALLEL,
MEDIUM, LARGE 60, 80, 100, 110 KM/H AND LARGE 60, 80, 100 KM/H

TAU® CRASH CUSHION FAMILY rev.6

BARRIER SYSTEMS

BY LINDSAY




INSTALLATION AND ASSEMBLY
MANUAL

INDEX
PrETACE ittt h et b et bt ekt h et e a e e bt et e h e e bttt b et e et e bt e b sae e bt ettt enas 3
INEFOTUCTION ittt ettt et s et et e s et e bt e s at e e be e s at e e bt e et e e bt e e bt eeat e e b e e sateenbeesateenbaesaneennees 3
€8 MAIKING ettt ettt ettt e s bttt e s bt e et e e s bt e et e s bt e et e e et e e bt ea bt e be e ea bt e b et e ateebe e et e e nbeeeane 4
TAU® FBNGE -ttt ettt ettt ettt e st e e sae e bt e et s bt et s et e s bt e st e s ee e bt eat e sae et e eae e e bt et e e eeenh e e bt sue e bt enaeeneeneeanesreenne e 6
Drawings @Nd DOM ..ottt ettt ettt e b e e et e h e bt e eh et e bt e eaee e bt e enb e e bt e ebeenaeeenae 7
BefOre iSTAllAatioN ....coiuiiiiieeie ettt ettt ettt ettt et e a et e bt e e at e e bt e e at e e bt e et e e bt e ente e bt e eabeenneeenne 26
Check list equIpMENt TOr @SSEMDIY ...iiiiiiiiieie et ettt ettt e e s be e st e ebeesaseeseesnseensees 26
oTe [0 T o0 e 1=y o =Y U1 =T USRS 27
ASSEIMBIY ettt ettt e bttt h e et h et e bt e e a et et e sa bt e bt sateenbee st e naees 33
Self-assembly 0f COMPONENT .....ooiiiiiiiii et sttt nes 33
Installation TAU® parallel 60, 80, 100 with supports TAU® preassembled .........ccociiiiiiiiniiiiieee 33
Installation TAU® medium, large and xlarge 60, 80, TO0 ......cueiiiiiiiiiiiiiit ettt ettt et e e s 44
AASSEIMBIY ettt ettt et e b e et h e et h et et n et et e et e bttt ebee st e enees 51
Installation TAU® B 110 parallel with supports TAU® preassembled .........ccocciiiiiiiiiiiiiniiieeeee e 51
Installation TAU® B 110 MEAIUM ...ooiiiiiiiiieiie ettt ettt ettt ettt e bt bt e s bt et esateebeesbe e e bt e saseebeeeane 56
Foundations and drilling Plans .....c..ooiiiioiii ettt ettt et sttt st ettt 63
Soil and foundations suitable for the SYSTEM .........ccoiiiiiiiiiiiii et e 75
GrOUL USE AN STOTAGE ..iiuiiiiuiieiiieieeite ettt ettt ettt et et e st e e st e et esae e e s e e st e e et e bt e saneeabeenaneenteesaneennees 75
CONNECTIONS ittt ettt e st e ab e e e s et e s b e e e s et e s ataeesnaeesaaeeemneeesaneeesaneeesanneas 76
INSPECLION ANA MAINTENANCE ..oiiiiiiiiiiie ettt ee e ettt e ettt e ettt e e s bt e e sateeeensaeesateeesasteesssseesseeessnseesanseeeanseeens 77
T o X- 11 £ T T TP PO PP PP PP T UROPPPPPP 77

PREFACE

The TAU® system Snoline S.p.A. is a widely tested and proven technology and is one of the most reliable systems
in the field of road attenuators. Like any road safety system TAU® must be properly installed to ensure proper
performance. The installation instructions must be fully known and understood before beginning the installation.
If you need additional information, or have questions about TAU®, please call the Technical Department of Snoline
S.p.A. at +39 02909961

INTRODUCTION

The TAU® system has been tested to meet the requirements of standard 1317, part 3. The TAU® crash cushions are
available in different lengths and are able to protect obstacles of different dimensions for speed from 50 km/h
up to 110 km/h. The TAU® system is a redirective crash cushion designed to protect hazard points such as black
spots, toll booths, poles and similar hazard points.

The redirective crash cushion is a road restraint system whose primary function is to increase road safety; it is
designed to safely decelerate and redirect a vehicle in case of collision. Therefore, this type of system is particularly
suitable for hazard points where increased safety is desired for motorists.

The family of TAU® crash cushions has been tested according the ISO 1317 part 3 and part 1 at the L.I.E.R, Safe
Technologies and C.S.I. labs and has obtained the CE marking, certificate n® 1608 CPD P069, issued by the
notified body IGQ Italian Institute of Quality Assurance with registered office at Viale Sarca, 223 - 20126 Milano.

The table below shows the tests carried out on the TAU® family.

TEST REPORT LIST

TEST REPORT LAB TEST PRODUCT TEST CLASS
SOD/ACS-03/037C LIER TC 1.2.100 - 1300 kg; 100 km/h; 0 dg TAU P100 1 A
SOD/ACS-04/056B LIER TC 2.1.100 - 900 kg; 100 km/h; 0 dg offset (1/4) TAUP100 2 B
SOD/ACS-05/057B LIER TC 3.2.100 - 1300 kg; 100 km/h; 15 deg (head on) TAU P100 3 A
SOD/ACS-07/072C LIER TC5.2.C - 1300 kg; 100 km/h; 165 deg (lateral) TAUP100 5 A
SNO/TAU-02/459 LIER TC 4.2.100 - 1300 kg; 100 km/h; 15 deg (lateral) TAU P100 4 B
SNO/TAU-03/564A LIER TC 1.1.100 - 900 kg; 100 km/h; 0 dg TAU P100 1 B
SNO/TAU-05/705A LIER TC 1.3.110 - 1500 kg; 110 km/h; O deg TAU P110 1 B
SNO/TAU-06/754A LIER TC 1.2.80 - 1300 kg; 80 km/h; 0 deg TAU P80 1 A
SNO/TAU-07/757A LIER TC 1.2.100 - 1300 kg; 100 km/h; 0 dg TAU P110 1 B
SNO/TAU-09/865 LIER TC 1.1.50 - 900 kg; 50 km/h; 0 dg TAU P60 1 A
SNO/TAU-11/867 LIER TC 4.2.50 - 1300 kg; 50 km/h; 15 deg (lateral) TAU XL60 4 A
SNO/TAU-17/991 LIER TC 4.3.110 - 1500 kg; 110 km/h; 15 deg TAU XL110 4 B
SNO/TAU-18/992 LIER TC 4.2.80 - 1300 kg; 80 km/h; 15 deg TAU XL80 4 B
TAUXL ST TC4.2.100 - 1300 kg; 100 km/h; 15 deg (lateral) TAU XL100 4 B
ST TC 1.1.100 - 900 kg; 100 km/h; 0 deg TAU XL100 1 A
TAU B Crash Cuschion = ST  TC 3.3.110 - 1500 kg; 110 km/h; 15 deg (head on) TAUP110 3 A



3
IGQ

ISTITUTO ITALIAND DI
GARAMZIA DELLA QUALITA

EC certificate of conformity
1608 CPD P069

In compliance with Council Direcive 881 0GEEC of 21 Decamber 1553 on the approxdmaton of laws, regulations and adminisiraive provisons of the
Mernber Staes relating 10 he construction products (CPDY, as later amended, ithas been sladed thal the sonsluciion produc

Vehicle restraint system
Redirective crash cushion TAU family

whoss characieristics ang dedailed in the abached annr,

placed on ha markel by

Snoline Spa
Via F. Baracca, 19/23 20056 Trezzo s/Adda Ml - IT
and produced in the factoryies)
Trezzo d'Adda MI -IT
it submilled by the manulackwer 1o a facory producion confrol and I the Rurther lestng of samples taken & he lackory in accordance wilh @
prescribed iost plan and that he nolfled bady Mo, 1608- F50 has paricemad B inital type-lestng for he nelovant characienstics of the products, the
inZial inspecton of the faciory and of the factory production confal and performs he coninuous surveliznce, assesament and approval of the faciory

praduction conlrol
This pastifcate alests thal 8 provisions concening the afiestation of cordormily and the perkemances described in Anneo 28 of Fae standard

EN 1317-5:2007+A1:2008
Rarve becn applad and $at the producls S50 3% the prescrbed requivermels,
23110/2008
1310712011

st s

cumen| s

This carficale remaing vald 85 loeg as e condiSons lald doen in e
harmanised stadard in rederence or S8 manulacturing condiions i i
faciony or B FPG itsell are nol sigeifcandy modied.

Seve G0« 00008 ALy - Wasde S N0 - Bell 00 G0N0 N BB ¢ Faod OOF Pl 100 BATHR « b bgen, 1 - mowm gy Ji

<3

1GQ

ISTITUTO ITALIANO DI
GARANZIA DELLA QUALITA

appenpix To cerTiFicaTe 1608 CPD P069

Performance under impact of
Redirective crash cushion TAU family

(TAU Parallelo, TAU Medio, TAU Large, TAU X-Large)

1) Bee ihe relevant nakallaton and

2} Ansarding o EN 1317-3:2000
) Can be inalalled rails wilh improved resisiance to atmosphenc comosion stesl,

Product Parformance Impact Lateral Redirection
name ') of test ™ level severity | displacement |  zone

TAUPARALLELO 100 | TC1.1.100 100 B D1 2
TAL PARALLELD 100 TC1,2.100 w0 | A e zi

| TAU PARALLELO 100 TC2.1.100 100 B o1 21
TAL PARALLELD 100 TC3 2100 | 104 A [#3] 1
TAUPARALLELO100 | TC42100 | 100 | 8 | m 1
TAU PARALLELO 100 TCE.2.100 100 A | D1 21
TAU PARALLELO 80 TC1280 | 80 A | D1 71
TAU PARALLELO 60 TC1,1.50 50 A D1 Z1
TAU X LARGE 100 TC1.1.100 100 A o1 B

| TAU X LARGE 100 TC4.2.100 100 B D1 A
TAU % LARGE 80 TCA2.80 80 B B1 z1

| TAU X LARGE 80 TCa2s50 | &0 A o Z1_
TAU PARALLELD TC1.2.100 100 & o1 Z1
BARILOTTI 110 N e —

TAL PARALLELD TC1.3.110. 110 B i £1
BARILOTTI 110

TAU PARALLELO TCIL3 110 1o A D1 Z1

| BARILOTTI 110 e :

| TAU X LARGE TC4.3.1410 110 B ' o 71
BARILOTTITIG | _ I il

maintenance munua‘:l for fiing devices an grownd.

Durability

Hat dippad
galvanized
shaal
companents in |
BCCOrOANSE

| with EM IS0

14617 and

patyehylens
componenks

firsl imsun

2311012008
current issue: 130712011

Ing. Darioc Agalbato

Sevks Wodp - 20 RTT Abira < NOgle Tanra BFD o Bl O 0 10 0 RN - Tam 04 B 10 0N ienkaaflr gy 31 - wrwe ipgn

poage e 1




TAU® RANGE

A LINDSAY TRANSPORTATION SOLUTIONS COMPANY

%%SNOUNE

THE TAU RANGE

T

]
J g
= lef 3
|
]
|
. 4
]
J
‘ s = = S
o ‘ s
= 1|
N
Ll
| |
I
|
OO‘EL
.
| T
I
o ‘ |
(o)
I
J ==
| 1 ‘ !
i_ J\‘) N
005 0571
e -
s I )
© 1 7 -

134T1vdvd

NNIQ3IN

JOHYIX

DRAWINGS AND BOM

In the following pages, drawings and bills of the TAU® family currently in production. For simplicity were taken into
account only the 100 and 110 km / h (with fixing bars) which summarize all the components.

DRAWINGS AND BOM P110




TAU® P110
POS. DESCRIZIONE (IT) DESCRIPTION (ENG) kg CODE QTy. D RAWI N GS AN D BO M P1 OO
1 Naso Nose 4,0 1
TNO8SYE
2 Pellicola Reflective film 2
3 Supporto anteriore First frame 27,0 TAUO181 1 /
4 Supporto intermedio Intermediate frame 39,0 TAU0180 8
5  Supporto posteriore Last frame 36,0 TAUO0182 1
6  Gruppo posteriore Backup 280,0 TAU1003 1 (,
7  Fune con grillo L=7875 232 Cable with clevis L=7875 232 50,0 F24L7875 2
8  Cavallotto passa fune Fairlead 0,2 TAUO084 32 ® g
9  Palo di ancoraggio Front picket 7,8 TAU0023 2
10 Piletta Fixing bar 2,5 TAU0024 13
11 Tubo fissa lama Tube spacer 7,4 TAUO0175 4
12 Lama 3N L=1080 3-beam panel L=1080 20,0 TAU0185 20
13 Lama 3N terminale Final 3-beam panel 22,5 TAU0020 2
14  Cursore Slider 0,8 TAUO0179 40
15  Sostegno barilotto Cartridge support 1,0 TAUO241 51
16  Traversa trasversale Tube crosspiece 1,4 TAUO0022 2
17  Barilotto Cartridge 16,0 TAU008O 9 __;=
18  Vite TE M10x100 parz. fill. Screw HH M10x100 threaded partially VTE10-100PZC 54 7_/%:/\7’_//‘&
19  Tubo per lama terminale Tube for final 3-beam panel 8,0 TAU0025 2 ET/Z@TT\’
20 Vite TE M16x50 Screw HH M16x50 VIE16502C 10 alf—iy/\f__/é\\_
22 Vite TE M20x60 Screw HH M20x60 VTE20-60ZC 44 L/
23  Vite TE M20x80 Screw HH M20x80 VTE20-80INX 13 ‘ \ Y
24 Rondella piana M10 Washer M10 RP10-212C 108 q LY %A
25  Pasta chimica malta Chemical paste 50 MAL-EAN 7 == \ _ 5\7?'_//?
26  Rondella fascia larga M16 Washer M16 RP17-40ZC 16 i’é—\/\%é_
27  Rondella piana M20 Washer M20 RP20-372C 44 /’/%\;/\?’//
28 Dado medio M10 Nut M10 D10MAZC 54 if—a\ig/_
29 Dado medio M12 Nut M12 D12MAZC 128
30 Dado medio M16 Nut M16 D16MAZC 6
31 Dado medio M20 Nut M20 D20MAZC 44
32 Targhetta identificazione Identification plate TAUO114 1
33  Targhetta marchio CE Plate VAR0180 1
34 Rivetto Al 4,8x20 testa larga AL rivet 24,8x20 -large Rv4820 2
35 Rondella 60x60x8 222 Washer 60x60x8 222 TAU0582 13




POS. DESCRIZIONE (IT)

10

1

2
3

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

31

Naso

Pellicola

Supporto anteriore
Fascetta

Supporto intermedio
Cavallotto passa fune
Dado medio M16
Fune L=7790

Grillo

Palo di ancoraggio
Tubo fissa lama
Lama 3N L=1080
Lama 3N terminale
Traversa

Rondella piana M16
Vite TE M16x50
Cursore

Rondella piana M20
Dado medio M20
Piletta

Vite TE M20x80
Gruppo posteriore
Supporto posteriore
Vite TE M20x60
BAG

Tubo per lama terminale

Targhetta identificazione

Targhetta marchio CE

Rivetto Al @4,8x20 testa larga

Pasta chimica malta

Rondella 60x60x8 @22

TAU® P100
DESCRIPTION (ENG)

Nose

Reflective film

First frame

Clamp for the airbags
Intermediate frame
Fairlead

Nut M16

Cable L=7790
Clevis

Front picket

Tube spacer
3-beam panel L=1080
Final 3-beam panel
Tube crosspiece
Washer M16
Screw HH M16x50
Slider

Washer M20

Nut M20

Fixing bar

Screw HH M20x80
Backup

Final support
Screw HH M20x60

Airbag complete

Tube for final 3-beam panel

Identification plate
Plate

AL rivet 94,8x20-large
Chemical paste

Washer 60x60x8 222

4,0

25,0

37,0

0,2

45,0

7.8

7,4

20,0

22,5

1,4

0,8

2,5

248,0

38,5

15,0

8,0

50

CODE

TNO88YE

TAUO0O11
TAUFSKE134
TAU0013
TAU0015
D16MAZC
F24L7790
TAUGRFA28
TAU0023
TAUO175
TAU0185
TAU0020
TAU0022
RP17-40ZC
VTE16-50ZC
TAUO179
RP20-372ZC
D20MAZC
TAU0024
RP20-372C
TAU1002
TAUO0096
VTE20-60ZC
TAUAO13
TAU0025
TAUO114
VARO0180
Rv4820
MAL-EAN

RQ22-60zC

QTYy.

10
8
16
70
2
WITH CABLE
2
4

20

16
10
40
44
44
13

13

13

DRAWINGS AND BOM TAU M110

1



POS.

12

10
11
12
13
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

32

DESCRIZIONE (IT)

Naso

Pellicola

Supporto anteriore L=945
Supporto intermedio L=995
Supporto intermedio L=1045
Supporto intermedio L=1095
Supporto intermedio L=1145
Supporto intermedio L=1195
Supporto intermedio L=1245
Supporto intermedio L=1295
Supporto intermedio L=1345
Supporto posteriore L=1095
Gruppo posteriore

Fune con grillo L=7790 224
Guida fune

Palo d'ancoraggio

Piletta

Sostegno lama

Tubo fissa lama

Lama 3N (L=1080)

Lama 3N terminale

Cursore

Sostegno barilotto

Piastra per fissaggio guida
Guida anteriore dx

Guida anteriore sx

Guida

Traversa trasversale (L=1600)
Barilotto

Vite TE M10x30

Vite TE M10x100 parz. fil.

TAU® M110
DESCRIPTION (ENG)

Nose

Reflective film

First frame L=945
Intermediate frame L=995
Intermediate frame L=1045
Intermediate frame L=1095
Intermediate frame L=1145
Intermediate frame L=1195
Intermediate frame L=1245
Intermediate frame L=1295
Intermediate frame L=1345
Last frame L=1095

Backup

Cable with clevis L=7790 224
Cable guide

Front picket

Fixing bar

Frame holder

Tube spacer

3-beam panel L=1080
Final 3-beam panel

Slider

Cartridge support

Fixing square for the rail
Front rail right

Front rail left

Rail

Tube crosspiece

Cartridge

Screw HH M10x30

Screw HH M10x100 threaded partially

50

48,5
55,0
56,0
57,0
58,0
59,0
60,0
61,0
62,0
72,0
280,0
45,0
1,2
7,8
2,5
7,5
4,6
20,0
22,5
0,8
1,0
1.5
20,0
20,0
23,0
2,5

16,0

CODE

TN135YE

TAU0570
TAUO0571
TAU0572
TAU0573
TAUO0574
TAUO0575
TAUO576
TAUO0577
TAUO0578
TAUO0579
TAU1003
F24L7790
TAUO178
TAU0023
TAU0024
TAUO174
TAUO175
TAUO185
TAU0020
TAUO0179
TAU0241
TAU0243
TAU1004
TAU1005
TAU1006
TAU0433
TAUO0080

VTE10-30ZC

QTY.

16

13
20

20

40

54

12

VTE10-100PZC 48

POS.

33
34
35
37
38
39
40
41
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

58

DESCRIZIONE (IT)
Vite TSEI M10x40

Vite TE M12x60

Vite TE M16x50

Vite TE M20x60

Vite TE M20x70 parz. fil.
Vite TE M20x80

Barra filettata M24x250
Rondella piana M10

Rondella elastica M12

Rond. fascia larga M16 (@i17 @e40)

Rondella piana M20
Rondella piana M24

Dado medio M10

Dado medio M12

Dado medio M16

Dado medio M20

Dado medio M20 autobloc.
Dado medio M24

Pasta chimica malta

Tubo per lama terminale
Targhetta identificazione
Targhetta marchio CE
Rivetto Al 4,8x20 testa larga

Rondella 60x60x8 @22

TAU® M110
DESCRIPTION (ENG)
Screw FSH M10x40

Screw HH M12x60
Screw HH M16x50
Screw HH M20x60
Screw HH M20x70 threaded partially
Screw HH M20x80
Threaded bar M24x250
Washer M10

Split lock washer M12
Washer M16

Washer M20

Washer M24

Nut M10

Nut M12

Nut M16

Nut M20

Self-block nut M20

Nut M24

Chemical paste

Tube for final 3-beam panel
Identification plate
Plate

AL rivet 24,8x20 -large

Washer 60x60x8 222

kg

50

8,0

CODE
VTS10-40ZC

VTE12-60ZC
VTE16-50ZC
VTE20-60ZC

VTE20-70ZC

VTE20-80INX

B24-250ZC
RP10-21ZC
RE12-21ZC
RP17-40ZC
RP20-37ZC
RP24-44ZC
D10MAZC
D12MAZC
D16MAZC
D20MAZC
D20MEZC
D24MAZC
MAL-EAN
TAU0025
TAUO114
VAR0180
RV4820

RQ22-60zC

QTYy.

16
64
14
44

60

18

136

64
24
44
18
76
64
10
44
60
18

10

13



14

DRAWINGS AND BOM M100

POS. DESCRIZIONE (IT)

1
2

3

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
32

Naso

Pellicola

Supporto anteriore L=980
Supporto intermedio L=1020
Supporto intermedio L=1070
Supporto intermedio L=1120
Supporto intermedio L=1170
Supporto intermedio L=1220
Supporto intermedio L=1270
Supporto intermedio L=1320
Supporto intermedio L=1370
Supporto posteriore L=1120
Gruppo posteriore

Supporto laterale dx
Supporto laterale sx
Sostegno lama

Tubo fissa lama

Squadretta fissa BAG
Sostegno guida fune

Guida fune

Fune L=7790

Lama 3N L=1080

Lama 3N terminale

Cursore

Palo di ancoraggio

Grillo

Piletta

Traversa L=1600

BAG

Fascetta

Vite TE M10x30

TAU® M100
DESCRIPTION (ENG)

Nose

Reflective film

First frame L=980
Intermediate frame L=1020
Intermediate frame L=1070
Intermediate frame L=1120
Intermediate frame L=1170
Intermediate frame L=1220
Intermediate frame L=1270
Intermediate frame L=1320
Intermediate frame L=1370
Last frame L=1120

Backup

Lateral support right
Lateral support left

Frame holder

Tube spacer

Square for bag fixing

Cable support

Cable guide

Cable L=7790

3-beam panel L=1080

Final 3-beam panel

Slider

Front picket

Clevis

Fixing bar

Tube crosspiece L=1600
Airbag complete

Clamp

Screw HH M10x30

5,0

39,0
44,0
45,0
46,0
47,0
48,0
49,0
50,0
51,0
71,0

248,0

7.5

4,6

2,5
1,2
45,0
20,0
22,5
0,8
7,8

2,5
2,5

15,0

CODE

TN135YE

TAUO0195
TAUO0424
TAU0425
TAUO0426
TAUO0427
TAU0428
TAU0429
TAU0430
TAUO0431
TAU0432
TAU1002
TAU0602
TAU0601
TAUO174
TAUO175
TAU0603
TAUO193
TAU0178
F241L7790
TAU0185
TAU0020
TAUO0179

TAU0023

QTY.

18
18
20
4
10
16
16
2
20
2
40
2

TAUGRFA28  WITH CABLE

TAU0024
TAU0433
TAUAO13
TAUFSKE134

VTE10-30ZC

13
2
9

10

92

15



POS. DESCRIZIONE (IT)
33 Vite TE M12x60

34  Vite TE M16x50

35  Vite TE M20x60

36  Vite TE 20x70 parzfil.

37  Vite TE M20x80

38 Rondella elastica M12

39 Rondella piana M16 fasc larga
40 Rondella piana M20

42 Dado medio M10

43 Dado medio M12

44  Dado medio M16

45 Dado medio M20

46 Dado medio M20 auto bloc.
47  Tubo per lama terminale

48  Targhetta identificazione

49  Targhetta marchio CE

50 Rivetto Al 24,8x20 testa larga
51  Pasta chimica malta

52 | Rondella 60x60x8 @22

16

TAU® M100
DESCRIPTION (ENG)
Screw HH M12x60

Screw HH M16x50

Screw HH M20x60

Screw HH M20x70 threaded partially
Screw HH M20x80

Split lock washer M12
Washer M16

Washer M20

Nut M10

Nut M12

Nut M16

Nut M20

Self-block nut M20

Tube for final 3-beam panel
Identification plate

Plate

AL rivet 94,8x20-large
Chemical paste

Washer 60x60x8 222

kg

8,0

50

CODE
VTE12-60ZC

VTE16-50ZC
VTE20-60ZC
VTE20-70ZC
VTE20-80INX
RE12-21ZC
RP17-40ZC
RP20-372C
D10MAZC
D12MAZC
D16MAZC
D20MAZC
D20MEZC
TAU0025
TAUO114
VARO0180
Rv4820
MAL-EAN

RQ22-60zC

QTYy.

64
14
76
60
13
64
24
76
92
64
10
76

60

13

DRAWINGS AND BOM TAU L100

-

\ \ —
N
N S
. &
A o)) S

Shre  NaCT RV
\pum—— _"'.‘ P
'/{’\ o

/

T/

N,

17



POS.

18

11
12
13
14
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

DESCRIZIONE (IT)

Naso

Pellicola

Supporto anteriore L=980
Supporto intermedio L=1140
Supporto intermedio L=1300
Supporto intermedio L=1460
Supporto intermedio L=1620
Supporto intermedio L=1780
Gruppo posteriore

Supporto posteriore L=1635
Tubo fissa lama

Vite TE M20x70 parz.fil.
Supporto laterale sx
Supporto laterale dx

Dado medio M10

Vite TE M10x30

Supporto centrale

Vite TE M10x50

Fune L=5195

Sostegno lama

Palo di ancoraggio

Guida fune

Dado medio M16

Dado medio M20 auto bloc.
Lama 3N L=1080

Cursore

Rondella piana M20

Dado medio M20

Vite TE M10x70 parz.fil.
Piletta

Vite TE M20x80

TAU® L100
DESCRIPTION (ENG)

Nose

Reflective film

First frame L=980
Intermediate frame L=1140
Intermediate frame L=1300
Intermediate frame L=1460
Intermediate frame L=1620
Intermediate frame L=1780
Backup

Last frame L=1635

Tube spacer

Screw HH M20x70 threaded partially
Lateral support left

Lateral support right

Nut M10

Screw HH M10x30

Central support

Screw HH M10x50

Cable L=5195

Frame holder

Front picket

Cable guide

Nut M16

Self-block nut M20

3-beam panel L=1080
Slider

Washer M20

Nut M20

Screw HH M10x70 threaded partially
Fixing bar

Screw HH M20x80

kg
5,0

39,0
45,7
49,0
58,7
62,0

65,5

248,0

93,0

4,6

30,0
7,5
7.8

1,2

20,0

0,8

2,5

CODE

TN135YE

TAUO195
TAUO0196
TAUO0197
TAUO198
TAUO199
TAU0200
TAU1002
TAU0201
TAUO0175
VTE20-70ZC
TAU0601
TAU0602
D10MAZC
VTE10-30ZC
TAU0600
VTE10-50ZC
F24L5195
TAUO174
TAU0023
TAUO0178
D16MAZC
D20MEZC
TAUO185
TAUO179
RP20-37ZC
D20MAZC
VTE10-70PZC
TAU0024

VTE20-80INX

QTYy.

42
12
12
84

68

12

14

10
10
42
14
28
52

52

13

13

POS.

34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

53

DESCRIZIONE (IT)

Lama 3N terminale

Traversa

Vite TE M16x50

Rondella piana M16 fasc larga
BAG

Squadretta fissa BAG
Fascetta

Grillo

Vite TE M20x60

Sostegno guida fune

Vite TE M12x60

Rondella elastica M12

Dado medio M12

Tubo per lama terminale
Distanziale piastrina
Targhetta identificazione
Targhetta marchio CE

Rivetto Al @4,8x20 testa larga
Pasta chimica malta

Rondella 60x60x8 222

TAU® L100
DESCRIPTION (ENG)

Final 3-beam panel
Tube crosspiece
Screw HH M16x50
Washer M16

Airbag complete
Square for bag fixing
Clamp

Clevis

Screw HH M20x60
Cable support

Screw HH M12x60
Split lock washer M12
Nut M12

Tube for final 3-beam panel
Spacer plate
Identification plate
Plate

AL rivet 24,8x20 -large
Chemical paste

Washer 60x60x8 222

kg
22,5

3,3

15,0

2,5

8,0

1.3

50

CODE
TAU0020

TAUO0107
VTE16-50ZC
RP17-40ZC
TAUAO13
TAU0603
TAUFSKE134
TAUGRFAZ28
VTE20-60ZC
TAUO0193
VTE12-60ZC
RE12-21ZC
D12MAZC
TAU0025
TAU0205
TAUO114
VAR0180
RV4820
MAL-EAN

RQ22-60zC

QTY.

14
24
9
12

12

WITH CABLE

52
10
40
40

40

13

19



20

DRAWINGS AND BOM XL110

POS. DESCRIZIONE (IT)

1

2
3

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

31

Naso

Pellicola

Supporto anteriore L=1180
Supporto intermedio L=1290
Supporto intermedio L=1400
Supporto intermedio L=1500
Supporto intermedio L=1600
Supporto intermedio L=1700
Supporto intermedio L=1820
Supporto intermedio L=1920
Supporto intermedio L=2030
Supporto posteriore L=1830
Gruppo posteriore

Piede di contrasto

Fune con grillo (L=7790 @24)
Guida fune

Palo d'ancoraggio

Piletta

Sostegno lama

Tubo fissa lama

Lama 3N (L=1080)

Lama 3N terminale

Cursore

Sostegno barilotto

Piastra per fissaggio guida
Guida anteriore dx

Guida anteriore sx

Guida

Traversa trasversale (L=2370)
Barilotto

Vite TE M10x30

TAU® XL110
DESCRIPTION (ENG)

Nose

Reflective film

First frame L=1180
Intermediate frame L=1290
Intermediate frame L=1400
Intermediate frame L=1500
Intermediate frame L=1600
Intermediate frame L=1700
Intermediate frame L=1820
Intermediate frame L=1920
Intermediate frame L=2030
Last frame L=1830

Backup

Last frame foot

Cable with clevis

Cable guide

Front picket

Fixing bar

Frame holder

Tube spacer

3-beam panel L=1080

Final 3-beam panel

Slider

Cartridge support

Fixing square for the rail
Front rail right

Front rail left

Rail

Tube crosspiece

Cartridge

Screw HH M10x30

kg
6,0

56,0
64,0
66,0
69,0
70,0
72,0
74,5
78,0
78,0
95,0
280,0
9,7
45,0
1,2
7,8
2,5
7,5
4,6
20,0
22,5
0,8
1.0
1,5
20,0
20,0
23,0
3,6

16,0

CODE

TN180YE

TAU0230
TAUO0231
TAU0232
TAU0233
TAU0234
TAUO0235
TAU0236
TAU0237
TAU0238
TAUO0239
TAU1003
TAU0099
F241L7790
TAUO178
TAU0023
TAU0024
TAUO0174
TAUO175
TAUO185
TAU0020
TAUO0179
TAU0241
TAU0243
TAU1004
TAU1005
TAU1006
TAU0248
TAU0080

VTE10-30ZC

QTYy.

16

13
20

20

40

54

12

21



POS.

22

32
33
34
35
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

59

DESCRIZIONE (IT)
Vite TE M10x100 parz. fil.

Vite TSEI M10x40

Vite TE M12x60

Vite TE M16x50

Vite TE M20x60

Vite TE M20x70 parz. fil.
Vite TE M20x80

Barra filettata M24x250
Rondella piana M10
Rondella piana M12

Rondella elastica M12

Rond. fascia larga M16 (2i17 2e40)

Rondella piana M20
Rondella piana M24

Dado medio M10

Dado medio M12

Dado medio M16

Dado medio M20

Dado medio M20 autobloc.
Dado medio M24

Pasta chimica malta

Tubo per lama terminale
Targhetta identificazione
Targhetta marchio CE
Rivetto Al @4,8x20 testa larga
Rondella 60x60x8 222

Vite TE M12x45

TAU® XL110
DESCRIPTION (ENG)
Screw HH M10x100 threaded partially

Screw FSH M10x40
Screw HH M12x60
Screw HH M16x50
Screw HH M20x60
Screw HH M20x70 threaded partially
Screw HH M20x80
Threaded bar M24x250
Washer M10

Washer M12

Split lock washer M12
Washer M16

Washer M20

Washer M24

Nut M10

Nut M12

Nut M16

Nut M20

Self-block nut M20

Nut M24

Chemical paste

Tube for final 3-beam panel
Identification plate
Plate

AL rivet 24,8x20-large
Washer 60x60x8 222

Screw HH M12x45

kg

50

8,0

CODE

QTY.

VTE10-100PZC 48

VTS10-40ZC
VTE12-60ZC
VTE16-50ZC
VTE16-50ZC

VTE20-70ZC

VTE20-80INX

B24-250ZC
RP10-21ZC
RP12-242C
RE12-21ZC
RP17-40ZC
RP20-37ZC
RP24-44ZC
D10MAZC
D12MAZC
D16MAZC
D20MAZC
D20MEZC
D24MAZC
MAL-EAN
TAU0025
TAUO114
VAR0180
RV4820

TAU0582

VTE12-45INX

16
64
14
44
60
13
18
136
10
64
24
44
18
76
74
10
44
60

18

13

10

DRAWINGS AND BOM XL110

23



POS.

24

o g B~ w DN

10
11
12
13
14
17
18
19
20
21
22
23
24
25
26
27
28
29
30
32
33
34
35

DESCRIZIONE (IT)

Naso

Pellicola

Supporto anteriore L=1477
Supporto intermedio L=1637
Supporto intermedio L=1797
Supporto intermedio L=1957
Supporto intermedio L=2117
Supporto intermedio L=2277
Gruppo posteriore

Supporto posteriore L=2136
Tubo fissa lama

Vite TE M20x70 parz.fil.
Supporto laterale sx
Supporto laterale dx

Dado medio M10

Vite TE M10x30

Supporto centrale

Vite TE M10x50

Fune L=5195

Sostegno lama

Palo di ancoraggio

Guida fune

Dado medio M16

Dado medio M20 auto bloc.
Lama 3N L=1080

Cursore

Rondella piana M20

Dado medio M20

Piletta

Vite TE M20x80

Lama 3N terminale

Traversa

TAU® XL100
DESCRIPTION (ENG)

Nose

Reflective film

First frame L=1477
Intermediate frame L=1637
Intermediate frame L=1797
Intermediate frame L=1957
Intermediate frame L=2117
Intermediate frame L=2277
Backup

Last frame L=2136

Tube spacer

Screw HH M20x70 threaded partially

Lateral support left
Lateral support right
Nut M10

Screw HH M10x30
Central support
Screw HH M10x50
Cable L=5195
Frame holder

Front picket

Cable guide

Nut M16

Self-block nut M20
3-beam panel L=1080
Slider

Washer M20

Nut M20

Fixing bar

Screw HH M20x80
Final 3-beam panel

Tube crosspiece

kg CODE

6,0

TN180YE
56,0 TAUO0165
62,5 TAUO0166
66,0 TAUO0167
69,0 TAUO168
72,5 TAUO0169
78,5 TAU0170

248,0 TAU1002
103,5 TAUO0171

4,6 TAUO0175
VTE20-70ZC
TAUO0601
TAU0602
D10MAZC
VTE10-30ZC
TAU0600
VTE10-50ZC

30,0 F24L5195

7,5 TAUO174

7,8 TAU0023

1,2 TAUO178
D16MAZC
D20MEZC

20,0 TAUO0185

0,8 TAUO0179
RP20-372C
D20MAZC

2,5 TAU0024
VTE20-80INX

22,5 TAU0020

3,9 TAUO0108

QTYy.

42
12
12
84
72

12

14

10
10
42
14
28
52
52
13

POS.

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

DESCRIZIONE (IT)

Vite TE M16x50

Rondella piana M16 fasc larga
BAG

Squadretta fissa BAG
Fascetta

Grillo

Piede di contrasto

Rondella piana M12

Vite TE M20x60
Vite TE M12x45

Dado medio M12
Sostegno guida fune

Rondella elastica M12

Vite TE M12x60
Tubo per lama terminale
Targhetta identificazione

Targhetta marchio CE

Rivetto Al @4,8x20 testa larga
Pasta chimica malta

Rondella 60x60x8 222

TAU® XL100
DESCRIPTION (ENG)
Screw HH M16x50

Washer M16

Airbag complete
Square for bag fixing
Clamp

Clevis

Last frame foot
Washer M12

Screw HH M20x60
Screw HH M12x45
Nut M12

Cable support

Split lock washer M12
Screw HH M12x60
Tube for final 3-beam panel
Identification plate
Plate

AL rivet @4,8x20-large
Chemical paste

Washer 60x60x8 222

kg CODE
VTE16-50ZC

RP17-40ZC
15,0 TAUAO13

TAU0603

TAUFSKE134

QTYy.

14
24
9
12
12

TAUGRFA28  WITH CABLE

9,7 TAU0099
RP12-24zC
VTE20-60ZC
VTE12-45INX
D12MAZC

2,5 TAUO0193
RE12-21ZC
VTE12-60ZC

8,0 TAU0025
TAUO114
VARO0180
Rv4820

50 MAL-EAN
RQ22-60ZC

2
10
52
10
50
10
40
40

13

25



BEFORE INSTALLATION

Depending on the application and circumstances on the laying site installation TAU® should employ a team of two
people for up to three hours. Before you start you need to get familiar with the basic components that make up

the TAU®.
EQUIPMENT CHECK LIST FOR ASSEMBLY
e Current generator (minimum power = 3kW)
¢ Extensions suitable for power tools
e Core drill diam. 80 mm and dia. 120 mm
e Bin with water and submersible pump
* Bat, lever (or crowbar)
¢ Fixed Key Series and socket ratchet with 2"
e Electric screwdriver, 2", grinder with cutting discs
¢ Key small torque up to 200 Nm, %2 *
e Steel cable or synthetic to extend the system
* Rib metric or metro
e Trucks equipped with cranes and lifting accessories
¢ Bucket with chalk and chalk line
]

Deposit the complete irons (slotted and Phillips screwdrivers, sheet metal hacksaw, pipe wrench, ..)

During installation the installer are obliged to apply the current safety requirements in the European community
and in force in the country of installation of the device updated to the date of installation

Note: this list is the general recommendation. It may depend on the specific characteristics of the installation site
a real need for equipment to be used.

26

TAUOO11

N

TAU0022-TAU0107
TAUO108-TAU0248
TAUO0433

U

TAUO084

TAU0099

COMPONENTS REQUIRED

TAUOO015 TAU0020

o)
N
N
N
TAU0023 TAU0024
|
i - ]
| X | i
i L f
TAUO0093 TAUO0094 TAUO0096

TAUO165 TAUO166 TAUO167
27



29

N ™
o~ N 5
Ln A § 3
™ Q 3 g
AN S S S
o S S -
2 < <
T
o
N o™
[e0] N &
< X S 3
™ P 3 S
AN S S S
o S S e
2 < &
T
o~
Q AN
N~ & Q
™ P 4 S
™ Q 3 S
AN S S S
o S S :
2 < <
T
[ee]
N AN
O N 8
AN o N S
o™ P 3 S
AN S S S
o S S e
2 < 2
T
—
X (22}
Lo N Q
-~ RN & 5
M~ o = J
-— S 5 A
o S 3 e
Z 2 <
T
s 3 2
AN x &
N B - 0 o &
5 e/ S S S
P /o
: 2 < <
i === =
\%
™~ —
— N m
o pa & 2
O ® z S
-— S 3 A
o S 3 =
Z < <
T
o
X o
o AN 8
0] S & S
O ® z S
o S = -
2 < <
T

28



31

L
A = |
m Q T e m S / 3
o D AUH ..”. - m
) o 2 2
< U/ <
T
™
g S S S
o TN S E
:  (mEEm m T
Z ) J X =
3 3
) 3 S 8
o 2 S S
I I e :
o S = -
2 < <
T
3 3
o ] % w m
: , A= S S
=
o » S 3 I
AUH v = y st =
T
Te)
N} N ©
®
N\ ~
I~ o @I A w S w
o 10 S =
o S 3 :
2 2 2
T
o
2 ~
o o 2
~ N 5 5
) 10 g =
o S S :
= 2 2
T
2 2
< ® S
o < S 2
= N 5 =
o 10 g S
o S 3 :
2 R <
T
LN
~ ~
™ ~ 2
N % N 2
: g S S
S S 3 -
= 2 2
T

30



TN220YE TN8S8OYE

The TAU® family systems doesn’t contain toxic components.

32

ASSEMBLY

For the assembly considering the TAU® PARAL-
LEL-standing; In this case the assembly is done before
the transport to the installation site.

SELF-ASSEMBLY OF COMPONENT

Place the intermediate supports at a certain distance,
thread the cables in the cable guides in the lower part
of the supports. Start the panel assembling from the
rear part putting the two 3-beams panels double on
the last intermediate support and proceed with the
assembling of the panels. Tighten them a little to the
intermediate support’s frame with the slider and the
related screw, washer and nut. Assemble the tube spa-
ceres, the final 3-beam panels and the tube crosspiece
on the backup.

At this point the self-standing TAU® PARALLEL is ready
for the transportation. The backup is never connected
to the frame work until the installation.

After the installation the BAGS are inserted between
the supports (with the valve directed to the rear part).
TAU® MED IUM, LARGE and X-LARGE are partially
preassembled and are finished on the installation site.

INSTALLATION
TAU® PARALLEL 60, 80, 100 WITH
SUPPORTS TAU® PREASSEMBLED

1. Backup Istallation

Trace the centerline of the location where the TAU®
has to be installed. Place the backup in the correct
position and mark the anchoring holes ( figure 1).

Figure 1 - Backup istallation

33



Measure and mark the exact position of the front pick-
ets. After marking them, drill the holes using the 80 mm
diameter coring bit to a depth of 350 mm (figure 2).

Put the front picket into position and fill the holes with
chemical grout to ground level (approx. 2 + 2,5 Kg for
each hole) and make it uniform to the pavement level.
Clean the holes keeping them free from water, snow
or other substances.

34

Figure 4 - Front picket insertion

Core-drill the holes using the 80 mm diameter coring
bit to a depth of 220 mm and fill them with the chem-
ical grout (approx. 1.5. Kg per hole). Ensure holes are
clean. For anchoring with threaded bars should see
the drilling plan.

Lift the backup, place the fixing bars on the plate with
screws and washer slightly tighten (figure 7).

Figure 5 - Preparation holes for backup

Figure 6 - Preparation holes for backup

Figure 7 - Insertion of the fixing bars on the plate



Lift the backup, place the fixing bars on the plate with
screws and washer slightly tighten. Lower the back-
up and insert the fixing bars in to the holes filled with
chemical grout (figure 8). Mix the chemical resin just
before using it. The chemical resin requires approxi-
mately 24 hours to reach optimal resistance, but it is
possible to fix the system by tensioning the anchoring
(60 Nm) components after 2 hours.

Attach the fixed-panel pipe (80 Nm) to the backup.
(figures 9 - 10)

36

Figure 9 - Fixed-panel pipe

Figure 10 - Fixed-panel pipe

2. The TAU® preassembled system positioning

Place the TAU® system preassembled on the center
line (figures 11 - 12).

Fix the pre-assembled part to the backup with sliders
(figure 13 - 14).

Figure 12 - The TAU® preassembled system positioning

Figure 13 - Fixing of preassembled TAU®

37



3. Positioning of the cables

Spread the cables along the center line and hook to
the backup (figure 15-16).

38

Figure 15 - Cable attached to the backup

Figure 16 - Cable attached to the backup

Hook the cable to the front pickets through cricket (40
Nm) mounted on the cable (figure 17-18).

Fix the pre-assembled part to the rear side of a truck
with a cable and drag it to extend it (figures 19 - 20).

Figure 18 - Cables connecting to front pickets

Figure 19 - Final placement

39



4. Tightening of the sliders

Tighten the screws of the sliders using a torque meter
set to 140 Nm (figure 21).

5. Nose assembly

Place the nose polyethylene (equipped with reflective
film) to the first front support (figure 22) and lock the
sliders of the nuts (40 Nm) (figure 23).

40

Figure 20 - Final placement

Figure 21 - Tightening of the sliders

Figure 22 - Positioning nose

6. Preparing Bags

Unscrew the four nuts, remove washers and air valve
(figure 24).

Figure 23 - Lock sliders

Figure 24 - Opening bag

Figure 25 - Filling bag

41



Lift the bag so to fill it with air (figure 25), reposition
the ring (figure 26), the air valve and the washers and
tighten the nuts (10 Nm) (figure 27).

7. Inserting the Bag

Starting from the nearest bay to the rear support
housing the bag into the supports (figure 28) and an-
chor them to the supports with suitable clips (figures
29 - 30).

Warning: the valve of the bag must be positioned in
front of the backup (*).

42

Figure 26-27 - Closing bag

Figure 29 - Anchor clamps

8. Placement of the tube crosspiece

Fix the tubes crosspieces (60 Nm) to the finals beams
and the tube to the finals beams (60 Nm) (figure 31).

9. Tensioning the cables

After not less than two hours, as soon as the chemical
grout has reached the proper strength, put the cables
in tension to 150 Nm (figure 32).

Figure 30 - Anchor clamps

Figure 31 - Tube crosspiece

Figure 32 - Tensioning the cables



INSTALLATION
TAU® MEDIUM, LARGE
AND XLARGE 60, 80, 100

1. Backup Istallation

Installation TAU® M, L and XL for convenience are ful-
ly assembled on site. Mark the center line of the site
where you install the TAU®. Place the backup and mark
the hole (figure 1).

Measure and mark the exact position of the front pick-
ets. After marking them core the holes using the 80 mm
diameter coring bit to a depth of 350 mm (figure 2).

Put the front pickets into position and fill the holes
with chemical grout (approx. 2 + 2,5 Kg per hole) to
ground level. Clean the holes keeping them free from
water, snow or other substances.

44

Figure 2 - Coring for the anchoring piles

Figure 3 - Inserting pole anchor

Core-drill the anchoring holes using the 80 mm diam-
eter coring bit to a depth of 220 mm in the backup
position and two holes with a diameter of 120 mm to
a depth of 220 mm for the last frame foot (only for XL),
and fill with chemical resin (about 1.5 Kg per hole).
Ensure holes are clean. (figures 5 - 6).

Figure 5 - Preparation holes for backup

Figure 6 - Preparation holes for backup

45



Holding the backup raised, place the fixing bars
(or threaded bars) on plate with screw and washer
avoiding to detain them (figure 7).

Lift the backup, place the fixing bars on the plate with
screws and wahser slightly tighten. Lower the back-
up and insert the fixing bars in to the holes filled with
chemical resin (figure 8). Mix the chemical resin just
before using it. The chemical resin requires approxi-
mately 24 hours to reach optimal resistance, but it is
possible to fix the system by tensioning the anchoring
components (60 Nm) after 2 hours.

2. Attach the cables to backup
Attach the cables to the back support (figure 9).

46

Figure 8 - Placement of the backup

Figure 9 - Attach the cables to backup

Hook the cable to the front pickets through the cricket
mounted on the cable (10 Nm) (figure 10).

3. Positioning of intermediate frames

Position the intermediate frames front smallest to
largest (figures 11 - 12).

Figure 12 - Positioning of intermediate frames



Pass the cables under the supports and insert them
into the cables guide (40 Nm) (figures 13 -14).

4. Positioning the tube spacer
Fix the tube spacer to the backup (40 Nm) (figure 15).

48

Figure 13 - Cables guide

Figure 15 - Tighten the tube crosspiece

5. Placement of the panels

Place the two w-beam panels starting from the last
intermediate frame and proceed upwards to the first
frame (Note: in the last bay are inserted two 3-beam
panels for side). The slider has to be placed at the end
of the groove. Then tighten screws of the sliders with
a torque wrench to 140 Nm.

In some cases, only for mounting the L100 system, in
correspondence of the fourth frame could be difficult,
the tightening of the sliders according to the type of
key used. In this case, a dealer to remove the compo-
nents represented in the corresponding detail of the
technical drawing, tighten the sliders and reassemble
the components prior to insertion of the bag.

6. Nose placement

See section 5 of the previous chapter

7. Bags placement

See section 6 of the previous chapter

8. Tube crosspiece placement

See section 8 of the previous chapter

Figure 16 - 3N panel

Figure 17 - 3N panel

Figure 18 - Tightening screws sliders

49



9. Cable Tensioning

After not less than two hours, as soon as the chemical
grout has reached the proper strength, put in tension
cables 150 Nm (figure 19).

SYSTEM TORQUE CHART

Square for bag fixing (TAU 0603)
Lateral support (TAU0601 - TAU0602)
Central support (TAU0600)

Cable Clamp (TAUOO015 - TAU0084
Cable support (TAU0193)

Cable guide (TAU0178)

50

Figure 19 - Cable Tensioning

20
15
15
40
40
40

ASSEMBLY

Self-standing TAU 110® PARALLEL assembling takes
place before the freight to the installation site.

Place the intermediate frames at a certain distance,
thread the cables underneath them and insert them into
fairleads attached to the lower part of the supports.
Start the panels assembling from the rearpart putting
the two 3-beam panels double on the last intermedi-
ate support and procced with the assembling of the
panels. Tighten them a little to the intermediate screw
support’s frame with the slider and the related screw,
washer and nut.

Assemble the tube spacers, the final 3-beam panels
and the tube crosspiece on the backup. Self-standing
TAU 110® PARALLEL is ready for the freight.

The backup is never connected to the framework un-
til the installation. After the installation the cartridges
inserted between the supports.

TAU 110® MEDIO and TAU 110® X-LARGE are usually
pre-mounted in the same way, but it's assembled on
site. Differently from the “PARALLEL", the rear frame
is already mounted on the backup.

INSTALLATION
TAU 110® PARALLEL WITH
SUPPORTS TAU® PREASSEMBLED

1. Backup istallation

Use the chalkline to mark the centerline of the location
where the TAU 110® PARALLEL has to be installed. Place
the backup and mark the anchoring position. Measure
and mark the exact position of the front drilling.

See drilling plan.

Figure 1 - Backup placement

51



After marking front pickets position, core the holes
using the 80 mm diameter reaching a depth of 350
mm (figure 2) according the drilling plan (drawing
TAU® 190).

Put the front pickets into position and fill the holes
with the chemical grout to ground level (figures 3 - 4)
(approx. 2 + 2,5 Kg per hole). Ensure holes are clean.

52

Figure 3 - Filling with chemical grout

Figure 4 - Pickets inserting

Core-drill the anchoring holes already marked in the
backup position using the 80 mm diameter coring bit
to a depth of 220 mm according drilling plan (drawing
TAU 190). See the drilling plan.

For the correct and safe preparation and use of the
chemical grout please refer to the manufacturer in-
struction and to the information on the safety sheet.

Lower the backup and insert the fixing bars (or thread-
ed bars ) in to the holes already filled in with chemical
grout (figure 6). This operation must take place in a
relatively short time, immediately after filling of the
holes with the chemical grout, in order to avoid exces-
sive hardening of the grout by tightening the anchors
(60 Nm).

Attach the tubes spacers (80 Nm) to the backup.
(figures 7 - 8)

Figure 5 - Holes preparation for backup

Figure 6 - Backup placement

Figure 7 - Tube spacer

53



2. TAU® system placement

Place the TAU® system 110 PARALLEL on the center
line (figures 9 - 10) outlined above.

3. Cable placement

See section 3 of the previous chapter.

4. Tightening sliders

See section 4 of the previous chapter TAU® Parallel 60,
80, 100 with preassembled supports.

5. Positioning of the tubes crosspiece

See section 4 of the previous chapter.

54

Figure 8 - Tube spacer

Figure 10 - System placement

6. Cartridge placement

Place the cartridges with the arrow towards front parts
of the system, in other words towards front picket.
(figure 11).

7. Cable tensioning

After not less then 2 hours, as soon as the chemical
grout has reached enough resistance, tension the
cables to 150 Nm (figure 12).

Figure 11 - Cartridges

Figure 12 - Cable tensioning

55



INSTALLATION
TAU® 110 MEDIUM, X-LARGE

1. Backup istallation
Mark the center line of the site where you install the

TAU 110°. Position the Backup and mark the hole (fig-
ure 1). As the drilling plan.

After having marked front pickets positions, core the
holes using the 80 mm diameter coring bit to a depth
of 350 mm according drilling plan.

Put the front pickets into position and fill the holes
with the chemical grout to ground level.
(approx. 2 + 2,5 Kg per hole). Ensure holes are clean.

56

Figure 1 - Backup placement

Figure 2 - Coring for the anchoring piles

Figure 3 - Pickets inserting

Core-drill the anchoring holes already marked in the
backup position using the 80 mm diameter coring bit
to a depth of 220 mm. See drilling plan.

For the correct preparation and a safe use of the
chemical grout please refer to the manufacturer in-
struction on the packaging and to the information of
the safety sheet.

Lift the backup, place the fixing bars (or threaded
bars) on the plate and attach them with screws and
washers slightly tightened (figure 6).

Figure 5 - Preparation holes for backup

Figure 6 - Inserting fixing bars in the backup

57



Ensure holes are clean. Fill them with chemical grout
(approx. 1.5 Kg per hole) figure 7 and 8.

Mix the chemical grout just before using it. It requires
approximately 24 hours to reach optimal resistance,
but it is possible to fix the system by tensioning the
anchoring components after 2 hours. tightening the
anchors (60 Nm).

58

Figure 7 - Grout inclusion

Figure 8 - Grout inclusion

2. Attach the cables to backup

Hook the cable to the front pickets through the cricket
mounted on the rope (10 Nm) (figure 10).

3. Positioning of intermediate frames

Place the cables and leftover frames (the last frame is
already attached to the backup) from the largest to
the smallest (figures 11 - 12).

Figure 10 - Attach the cables to backup

Figure 12 - Positioning of intermediate frames



4. Cable placement

For TAU® 110 Medium and TAU® XLarge B 110 are
provided guides (TAU1004, TAU1005, TAU1006) which
must be positioned (pos. 26, 27, 28) as the exploded
drawing (respectively on page 11 and 20), following
the appropriate drilling plans for the attenuator model.

Place cables underneath the supports and insert them
in the cable guide (60 Nm) (figures 13-14).

5. Placement of tube spacer

Place the rail underneath the supports and mark the
holes according to the drilling plans.

then core the holes using the 30 mm diameter coring
bit to a depth of 200 mm. The rails are modular and
the different elements are fixed with the given screws.
Tighten the anchors (60 Nm) (figure 15).

60

Figure 13 - Cable guide

Figure 15 - Tube spacer

6. Placement of the beams

Place the two w-beam beams starting from the last
intermediate frame and proceed upwards to the first
frame (the slider has to be placed at the end of the
groove). Then tighten screws of the sliders with a
torque wrench to 60 Nm (figures 16 - 17).

Proceed forwards fixing the beams from the largest
support to the smallest, starting from the back.
Attach the cables to the front pickets thanks to the
clevis and tie rod. (figures 18 -19).

Figure 18 - Locking cables

61



FOUNDATIONS AND DRILLING PLANS
TAU® PARALLEL WITH FIXING BARS
: Es
&5 §§
(7]
5 §§
= w
1R N
E e £ N\
E &
S5 5 :
=& § & E
w
E §§ + §§ i
g Eg %w“ § 5
Figure 19 - Locking cables N ] oHE 2 E
= Bz 8
BE § %
¥ fEiiS
7. Nose placement 3 % ﬁ%% % %
See section 5 page 40. g § & §§ g E -2 88
o | § g .E
8. Placement of cartridges g § - g% g g :=§ 222 g
See section 6 page 55. E g . ﬁ o ESE” 2 :
§ 8 oov 8882
9. Placement of the tube crosspiece @
See section 8 page 43.
10. Cable tensioning
After not less than two hours, as soon as the chemical
grout has reached the proper resistance, put in ten-
sion cables 150 Nm (figure 12). E
Figure 20 - Cable tensioning g % Sl S8
<] \ Y
He=c" = ] bk
& I ] g3 S
28 d 53
SYSTEM TORQUE CHART Nm w = €E
. 55 il BE ff.zzss
Cartridge support (TAU0241) 50 g - pr §§
Cable support (TAU0193) 40 £ % . ] _233 g
Cable guide (TAUO178) 40 =2 \ | ARREE
%% ﬂig}ii - 7 E
g % J« 3
GL
gz . S
e =
8 § £
g
¢
52
62




FOUNDATIONS AND DRILLING PLANS

TAU® MEDIUM 110 WITH FIXING BARS

LW SUoJSUBLIJ
ww uj juoisuswiq

02¢ H1d30 082 STTOH €4.N
02¢ '404d 08@ 1404 €1.N

e U e i St Sttt bt it e it & +
Il | | | | | | ! N
P4 T..W‘,‘J‘,“,‘ ‘,‘I,\“ Mt=NI=]
P Lot
|
f

009

04¢ H1d30 6€+2€9 STT0H 84N
01¢ "40¥d G€+¢€2 [404 81N

09€ H1d3d 082 SFT0H 2.N
06€ "404d 08@ 1404 ¢.N

S G U S S <1
| | | | |
| | | | |

198 198 998 198 198 198 198 198

0528

,
,
0028 7
,
,
|

73

6.

ONINOILISOd 04} 3O0AIELHYO WNIAIN NY.L 04 ONITIIEA
01} 0103 9 NVL OLNINVNOIZISOd d3d YaN1vHOd

WUW/N G¢ MO HIONTHLS

OILSIHFLIOVHYHI WNINININ HLIM FL3HONOD

40 @Y SNOILYUNNOL 404 FLYHINOTONOD LNIFNFO

7 WW/N G2 MOd YINININ YOILSIH3LLYEYO

VZN3LSIS3Y V 0ZZNY¥1S30T¥0 NOD 01IN93S3

INOIZVANOL H3d OIZILNIN3O OLVHIWOTONOD

wwee HOLILS 34YNOS HLIM
13N 7331S 43071IM0HLOT T3

0048

001}

]
>
o7

e ———

Wwige Y4avno VYITOVIN Y
V1vaTvSOY11373 OIVIOOV NI 3134

00¢

041 390I41HYI WNIAGTIN NYL 404 INFNISYE
0L} ILLOTI¥VE OId3N NV.L ¥3d OJINN 033019 V OLNINVSYE

65

FOUNDATIONS AND DRILLING PLANS
TAU® MEDIUM 60-80-100 WITH FIXING BARS

W SUOISUBWIC
W Uj [uosuowiq

008}

78 0£8 | OvE6 |00}
95 69 | ovao| 08
£0'c 80t | ovec| 09
1 1 vl
W SuosuewIq
W Uy oS
0z 0/8 | ovee |00l
m.” WMM wmm % 0ce i 087 STIOH ELN 056 HLcH0 089 STIOH ZN
022 J0%id 088 MO E1.N
1 1 avL 05€ *40%d 089 O ZoN
W suoisuewiiq
W uf juojsuswiq

V1

MUY S¢ X0 HLONFLS JLLSIMFLIVEVHO WNWINIW HLIM LTHONOD

30 3av SNOILYANNOS ¥O04 3LVIINOTONOD LNIW3D

2 WW/N G2 X0 VWINIW VOILSTHALIVEVD

VZN3LSIS3 V 0ZZMHLS30TVO NOJ 01INO3S3

INOIZYANOS ¥3d OIZILNIWO OLVH3NOTONOD

Wwuwieo HILILS SHVNOS HLIM LSN 133LS ASTT1EMOHLITTH

Wwise YYavno VITOWW V VLYATVSOYLLI T3 OIVIOOV NI 313

WNId3W N1 YO LINFWISVE XO07d FTONIS
OlIa3W NVL ¥3d OJINN 030018 ¥V OLNIWVSVE

+i+
W <

ONINOLLISOd WNIJSW NY.L Y05 ONITIIHA
OIa3W NY.L OLNIWVNOIZISOd ¥3d VNLVHO0d

64



FOUNDATIONS AND DRILLING PLANS

TAU® XLARGE 60

100 WITH FIXING BARS

-80-

8' 69' oveé | 001
LUy (414 Ovel | 08
£0' 80' Ovey | 09
b1 1 nvl
W suosueuiig
W yj uojsuawiq
022 H1d30 0249 STT0H 2N

02¢ "30¥d 0219 IO <N

W suojsuswiqg
W u ojsusuiq 05l 0Z9 | 9vEs |00l
08'l 0e's | oval| 08
007 09'c | ovay| 09
1 1 nvL
1 w suosueLLq
W Ul juoisuswuiq

]

]

W/N S X9 HLONILS JILSRIZLLIVRAVHO WNWINIW HLIM SL3HOINOD

40 JAVW SNOILYANNOL Y0 1IN0 TONOD LNFWFO

2 WW/N 52 519 VIININ VOLLSRZLIVEVO

VZN3LSIS3H V 0ZZNYLS30TvI NOD OLINO3S3

INOIZYANO4 ¥3d OIZIININSD OLVRISINOTONOD

0S€ H1d30 089 STT0H 2N
05€ "J0ud 082 IO &N

02¢ H1d3a 089 STTOH €N
0¢¢ "40Yd 089 IO €1.N

11

2

|

I

|
Wwwis HYLILS FYYNOS HLIM L3N T33LS AIATIMOYLITTH NF

URUSS VHAVND VITOYW Y

VLVATVSOULLITI OIVIOOV NI 3134

JOHVIX NV.L YO LNIWISVE %0078 TTONIS
JOUVIX NVL ¥3d OJINN 030018 ¥V OLNIWVSYE

|
|
|
f
f
|
f
1
P @ iy H ¥
N 2

ONINOILISOd FOYV'IX NV.L &0 ONITIIA
JOUVIX NVL OLNIWVNOIZISOd ¥3d ViNLVEO0S

3
H

67

FOUNDATIONS AND DRILLING PLANS
TAU® LARGE 60-80-100 WITH FIXING BARS

LW SUOJSUeLIK]
W uj uojsuewi(

9's 69' ove e | 00l
LYy (414 oval | 08
€0’ 80’ ovey | 09
b 1 vl
W suojsuewiq
W uj [uojsuswiig

05t 0z'e ovee | 00l
08'l 0e's ovea.s| 08
02¢ H1d30 082 STTOH €L.N
00 09'c ovey | 09 : 0S¢ HLd30 082 STTOH 2.N
b1 1 nvL 0S€ '40Yd 089 [HO4 ¢.N
1 w suosusuI(q
W U] uoSuSWIQ

11

ZWUW/N S Y9 HLONSLS DLLSIMZLOVHVHO WNNINIW HLIM 3LIHONOD

40 3avW SNOILYONNOS Y0 LVYSWOTONOI LNSWIO

ZWW/N SZ Yo YWINIW VOLLSRIZLLVIVO

VZN3LSISTN V 0ZZMYLSII TV NOJ 01INO3s3

INOIZVANOA ¥3d OIZIINSWO OLVASNOTONOD

Wwigo HYLILS FHYNOS HLIM 13N T33LS GIATIMOMLITTH 8

WWGe YIAVND VITOVIN V VLVATYSOULLI I OMIOOV NI 3L

+H+

<

ONINOILISOd FOHYT NV.L 4O4 ONITIIMA
JOHV1 NVL OLNIWVYNOIZISOd ¥3d VNLvd0s

JOIVTNY.L 405 INFWISVE %0078 TTONIS
JOUV1 NVL ¥3d OOINN 030078 ¥ OLNIWYSVE

66



FOUNDATIONS AND DRILLING PLANS
TAU® PARALLEL WITH THREADED BARS

6’8 068 | MvE6 |0Lb
[74] 0e'9 ove 6 | 00)
79's 69'c oveae | 08
£0'c 80'c ovae | 09
b1 1 nvL
w suoysuswiiq
W yj uojsuswia
Www suojsuswiq
W uj ojsusuliq 098 | MvE6 0L}
08'8 | 9veE6 |00}
0i's | ovag | 08
0s'c ovae | 09 042 HLd30 94260 STTOH 84N
1 nvL 012 "40ud S€+2€2 RO 84N
W suosusIq
Wy juojsuewiq
5
8

2 WUWYN G oM HIONSHLS OLLSRIFLOVEVHO WNIWININ HLIM 3L3-HONOD
40 AV SNOLLYANNOA ¥0d ALVIINOTONOD INTIWNAD

2WW/N G2 X VIININ VOILSRISLLVIVO
VZNALSISRY V 0ZZMYLS3ITVO NOJ OLIND3s3
INOIZVANO4 ¥3d OIZILNIW3D O1VHIWOTONOD

Y
g : =

wwee 4 1(1S FUVNOS HLM L3N 153LS AIATAMONLITTS & i

WiS8 YEavNO VITOV V VLVATVSOULLITE OIVIOV NI AL

FOURLYVI TFTIVEV NY.L ANV TFTTveVd NV.L YOF INSWISVE Y0078 TTTONIS ONINOLLISOd 7¢I '8 "L HLIM SOARILYYD 72N 8 "L HLIM d NV.L ANV TITIVYVL NV.L HO4 ONITIRIG
ILLOTRIVE OTITIVEVd NVL 3 OTITIVHEVd NV.L ¥3d OJINN 0300178 ¥ OLNIWVSVE e "4 "8 NOD € d NVL 3 #2 " "8 NOJ d NVL OLNIWWNOIZISOd ¥3d YiNLve0d

04 H1d3 $€+269 STTOH 81N
0E Hict30 085 STTOH 2N 012 "30¥d GE+269 1404 81N

0G€ "40¥d 082 [404 ¢.N

ww suossuswiq
W uf juojsuswiq L l I\ N A D G U0 U S
| | | | | | |
P T ;e , , , , , Wz
S , B e
¢l |y | | | | | |
022 H1d3d 082 STTOH 4N === , , I A R S
022 404d 089 404 €1.N | | | | | |
198 198 998 198 198 198
022 H1d30 0249 STT0H ZN 05 0028
022 '404d 0212 1404 Z.N 115
0528
LYl
n
=] €01

Gee

L

.2 o

6.

& ONINOLLISOd 04} 390I41HYO FOHYTIX NYL 04 ONITIIHA
L+ 01} 398VTX 9 NVL OLNINVYNOIZISOd d3d YaNL1vHO4

[o-+]
| A

FOUNDATIONS AND DRILLING PLANS
TAU® XLARGE 110 WITH FIXING BARS

0048

WUUYN GZ MO HIONTHLS
OILSIHTLOVEYHO WNINININ HLIM 3L3HONOD

40 JAYW SNOILYANNOL Y04 31YHINOTONOD LINTFNFD

ZWW/N G2 19d YINININ YOILSIY3 LLYEYD
VZN31SIS3d ¥ 0ZZNy¥1S397v0 NOJ O1IN9383
INOIZVANO4 ¥3d OIZILNIW3D OLVHINOTONOD

062}

=
i

wwge HO111S J4YNOS HLIM
13N 7331S d3aTIMOYLOTTT

Wwse YHavNo VITOVIN Y
V1vd1YSOYLLI OIVIDOV NI 3134 04} 390141L4YD 394YIX NV.L 04 LINFWNISYE
011 ILLOTI™VE 3OUVIX NV.L ¥3d OJINN 0300749 ¥ OLNINVYSYE

002

69

68



FOUNDATIONS AND DRILLING PLANS
TAU® MEDIUM 110 WITH THREADED BARS

042 H1d30 S6+¢P STIOH 9EN
012 "J0¥d S€+5€0 RIO 9E.N

W suosuswiig
W ui luoisuewig I 1 1 I 7 7
[ R A D A B
: s
S |+
s S P
| | | | o T
998 T 198 T 198 T 198 T 198 T 198 =1
0§ 0028 ”
028 |
1801 L
.
H& yeW SHVE A3AVIHHL HLIM ONINOLLISOd 044 I9AILE YD WNIGSW NV.L O ONITIIIA
Sa 7CW 2LVLLITd 3¥¥VE NOD 01} OIA3N € NV OLNIWVNOIZISOd ¥3d ViNLYE0d
0048
WUW/N §¢ X HLONTHLS

ILLSIHFLOVHVHO WNWININ HLIM S13ONOI

40 AV SNOLLYANNOS &0 ALVEIWOTINOD INSWSO

2 WW/N ¢ o VINININ VOLLSRISLLYIVO
VZNILSISTY ¥V 0ZZNYLSFITVI NOD OLIN93ST
INOIZVONO4 ¥3d OIZLLNIWZO OLVYIWOTONOD

008}

71

FOUNDATIONS AND DRILLING PLANS
TAU® MEDIUM 60-80-100 WITH THREADED BARS

8
GO HOLILS TAVINDS HLM e <A |
L3N TI3LS GIATEAMOMLOTT ?
Wwes VIAVNO VIOVIN Y ]
VLVOTYSOULIIE OIVIOOV NI U3 0LL FOAIHLHYVI WNIGIN NV.L HO4 INTWFSYE
0L [L1OTIYVE OldIN NVL ¥3d OJINN 030018 ¥ OLNIWVSVE
s 0c's | Ovee |00
9 695 | ovao| 08
£0' 80t | ovee| 09
1 1 vl
W suosuaun(q
w ] uojsuswI]
W SUOSUBLIC
W uj juoisuewa 0zl o8 | ovee | ool

/L | OV | ovés 08 042 Hid0 96+269 STIOH 84N

6) | 0S¢ | Ov§¢| 08 012 “40Wd SE+2E8 104 8N

1 1 nvL

1 w Suoisuswiq
X > w uj juojsusu]
g [

11

ZWAW/N ST X9 HLONSRILS JILSIIFLOVEVHI WNININIW HLIM 3134ONOD
40 JaVW SNOLLVANNOS 04 ILVEINOTONOD LNINFO

WWI/N G¢ oY VINININ YOILSRISLIVEVD
VZNZLSIS3Y V 0ZZMYLSFITWO NOJ OLINO3S3
INOIZvANOA ¥=d OIZILNIWO OLVYINOTONOD

wige HOLILS 3HVNOS HLIM L3N T33LS G3A13MOYLITTE &

UIWISa VYaVND VITOVI V VLY TVSOULLI TS OIVIOOW NI 3L

WNIg3W NVL Y0 INFW3SVE X008 FTONIS
Ola3aN NV.L ¥3d OJINN 0320TE ¥V OLNIWVSYE

++I

b+

velll SeveE A3AVSHHL HLIM ONINOLLISOd WNIGIW NVL HO4 ONITIRIA
¥eW " "€ NOD OIaIN NVL OLNIWVYNOIZISOd ¥3d VENLVE04

70



Wi suopsueuiiq

19's 69's | ove6 | 00l
Uy Wy | oval| 08
g0’ 80'c | ovay| 09
n 1 nvL

W suosuewlg
W uj [vojsuewiq

73

JOHV1 NVL ¥3d OOINN 030078 V OLNINVSVE

Up)
>
2
Up)
Z 0O
< LLl
H ADH Wi U} juoiSuBuIC] 05’ 029 | Ovas |00l
08’ 0cs | oval| 08
LLl 00z 09t | ovay| 09
V),
Y 11 1 nvL 042 HLd0 969+260 STIOH 92N
Z T 1 w Suoisuewiq 012 ‘404d 569+269 MO 92N
= = ) W Ul pojsuew]
— g
— T
O
ag= g - S
nS
Z O |
<8 *
fl_ |
N o
|
Z © |
O ] AN GZ 0 HIONZLS OLLSIIELOVEVHO WNNINIA HLIM ZL3HONOD
ot w 50 SGVIN SNOLLVGNNO ¥0 FLVEENOTONOD LNGNED f
WU 52 You YIININ VOILSEILIVEVD n
_A|n LLl VZNELSISTH V 0ZZNIS 30TV NOD OLIND3Sa s | |
INOIZVONOS ¥3d OIZILLNIN3D OLVYINOTONOD ] ,
o9 o
Z [ 3 Z \;\\ ,
5 < |ERh o
O 2 I
x L o
L ® Wge HOLLLS FHVYNOS HLIM 13N THELS GIATIMOMLITTT & iy
> WSS HAVITO VITOWW V V.VO TVSONLLTH OIVIOOY N 3134 L+
A FONVIX NYL 8O INIWISYE X078 TTONIS ONINOLLISOd ¥ SHVE G3aY3HHL HLIM 398V IX NV1 Y04 ONITIIHG
T JOUVIX NV ¥3d OJINN 032078 ¥ OLNINWVYSVE e 3LYLLITL SHEVE NOD IOMVTX NV.L OLNINYNOIZISOd ¥3d YdNLYH04
) 69's | ovae |00l
98] u'y Wy | oval| o8
wn“ g0’ go'c | ovav| 08
11 1 nvL
W suosuaun(q
m M W U] [uoisusud
A E Wi SUOJSUSWI
— 0 Wi uorsuswiq 0s'h 029 | ovae |00l
o < g, | 06% | oval| @8 042 L0 9694269 STIOH 84N
00C 09'¢ ovey | 09 012 “S0tid 560+260 RIOS 81N
O % ; A 1 il
w suosuawIq
W T W uf juoisuBwIq
= - SN ar e |
o T
D _“ m =
n=<
Z o
A o
—
o2 nw ]
Z (00
O ; JUYN G2 Y94 HLONTLS DILSIHTLOVEVHO WNNININ HLIM TLIHINOD -
- 40 3aVW SNOLLVANNOA &0 ALVIINOTONOD INFWIO
= 3
WW/N 62 8 VININIW VOLLSILIVEVD
A VZNELLSISTY V OZZNRLLSZ0 VO NOD OLIN93ST 1
N LLl INOIZVONOA ¥3d OIZIINIWEO OLVeINO TONOD
Z 5 . .
2 % g
O 3 e PR P e It
L @ ~ \W —
D) Wwge HOLILS RIVNOS HLIM L3N THELS GHTEBMONIOTH & by
A UGS VYA VITOVI v VLVOTVSOULITE OVISOW NI 113
— J9YVTNYL Y04 INIW3SYE Y078 TTONIS veW SHVE 3av3-HL HLIM ONINOLLISOd F98VT NV.L H0J ONITIIEIA

72N " "€ NOJ 398V NV.L OLNIWVNOIZISOd ¥3d VHNLVHEO4

72



BASAMENTO A BLOCCO UNICO PER TAU XLARGE BARILOTTI 110

BASEMENT FOR TAU XLARGE CARTRIDGE 110

FOUNDATIONS AND DRILLING PLANS SOIL AND FOUNDATIONS
TAU® XLARGE 110 WITH THREADED BARS SUITABLE FOR THE SYSTEM

The ground where the system has to be placed has not to be disconnected, irregular, with potholes or humps.
Verify, considering the drilling plan in previous drawings, that the installation of the system doesn’t damage the
devices already present in the ground and doesn’t modify their structural completeness and performances. Remove
any sidewalk or island higher than 100mm. More over remove sidewalks lower than 100 mm placed in front of the
TAU®, to avoid ramping effect during impact. The concrete where the TAU® has to be installed has to correspond
to what described on the basement drawings hereafter.

The installation can be done on asphalt too, following the minimum conditions in the following table, always using
fixing bars for the backup and the front pickets in the front part to connect the cables as standard supplied.

Dimension in mm
Dimensions mm

i &
§ E \ ANCHORING WITH FIXING BARS
% % 3 1 250 mm of asphalt
g S 2 150 mm of asphalt and 150 mm of compact ground
E 3 100 mm di asphalt and 200 mm of concrete
g % ' R“a & g ANCHORING WITH FIXING BARS, THREADED BARS
1 400 mm of concrete with squared net

ry

In limited cases due to problematic installation sites because of disconnections and / or grades of the land and /
or lack of depth for anchoring the grinding (also by flame cutting) might be possible “onsite” in phase installation,
after consultation with Technical Department.

In case of a surface with slope of more than 8% (5°), it must be leveled.

ry

GROUT - USE AND STORAGE

ry

\ According to technical data sheet, it is recommended to store the grout in the orginal packagin in a dry and

sheltered area with a temperature between 10 to 30°C. For the due date, please check the label. Considering
chemical grout has to be used the one supplied or one with similar performance: Malta Hilti CM 730 EAN, two-
component mortar based on polyester resins. For the use of the grout, please follow the required conditions
pointed out by the manufacturer in installation instructions available inside the packages. The quantity of grout is
related to the size of the holes as shown in the drilling plans.

ry

N°44 FORI 232+35 PROF. 210
N°44 HOLES #32+35 DEPTH 210

b1

DRILLING FOR TAU XLARGE GARTRIDGE 110 WITH THREADED BARS M24 POSITIONING

FORATURA PER POSIZIONAMENTO TAU B XLARGE 110 CON BARRE FILETTATE M24

b W

75




CONNECTIONS

Connections might be different depending where the
TAU® has to be installed, from thetype of the existing
barrier or type of obstacle it protects.

¢ 3-beam inwards folding connections.

They are suitable for connection to New Jersey
barriers or to concrete walls which are narrower
than the crash cushion. They are fastened to the
TAU® after the final panels, on one side, by means
of screws and to the barrier, on the other side, by
drilling a through-hole and using two threaded M16
bars and nuts.

¢ 2-beam connections for guard-rails.

They are suitable for connection to standard steel
guardrails. They are fastened after the final panel,
on one side, and to the guardrail, on the other side,
by using screws and nuts inserted in the exhisting
holes.

76

Figure 1 - Connection to New Jersey

Figure 2 - Connection to Guard Rail

INSPECTION AND MAINTENANCE

TAU® elements do not require any kind of maintenance. It is suitable to foresee recurring inspections (each two
orthree years) to verify and remove the debris.

Concerning the recurring inspections, we raccomend to:

e Check the structural condition of the Bags (no split and abrasion on the fabric, on the plastic heads and
valves).

¢ Check the structural conditions and the tension of the steel cables (no engraving, deformations or breaks),
and verify their tightening at both ends.

¢ Check nose conditions (integrity,fixing holes and reflective arrows):
Even if the nose is damaged, it will not affect the operation of the device, however it must ensure the reflection.

¢ Check the metallic structure (intermediate and last frames) through control and possible refurbishment of the
stand conditions (check for rust absence).

¢ Check the pavement condition under the crash cushion in order to allow the correct sliding of the frame
holders on the pavement during impacts, clean obstacles (stones, debiris...).

REPAIRS

If an accident occurs, the system has to be restored, in particular only damaged parts need to be replaced.
Construction of the TAU® is designed in such a way that the number of components to be replaced in case of
accident is limited to the minimum necessary.

To guaranted system working properly, it is recommended use Snoline’s original parts and have repairs made by
qualified expert personnel, following the instructions in the sections on assembly and installation.
Non observance of the installation instructions may result in non-conforming performances.

No unauthorized changes to system components, if would be necessary to make changes or repairs on site call,
before proceeding, the technical department of Snoline S.p.A. at +39 02909961 in order to guarantee the proper
functioning of the device. If galvanizing flaws are found or if repairs are required during installation (in particular
for holes made by flame cutting) it is suggested to renew the affected area following the treatment described in
the “repair” paragraph of regulation 1461: remove scales and then repair using thermal spraying of zinc or by using
a zinc rich paint.

77



The information held in this manual are based on information in our possession Snoline S.p.A. won't assume any
responsability for irregular use outside the official data supplied. All the data held in this manual are exclusively
owned by Snoline S.p.A. They cannot be used, abused and/or released without a previous written agreement by
Snoline S.p.A.

78







